



Scottish Paediatric & Adolescent Rheumatology Network

SPARN guideline for the use of Janus kinase inhibitors (JAKi): Tofacitinib, Baricitinib, Ruxolinitib

Authors: K McLellan

Reviewers: C Alexander, C Anderson, M Brennan, E Carson, M Dunbar, D Fell, J Gardner-Medwin, J Keightley, N Martin, J Walsh

NOTE

This guideline is not intended to be construed or to serve as a standard of care. Standards of care are determined based on all clinical data available for an individual case and are subject to change as scientific knowledge and technology advance and patterns of care evolve. Adherence to guideline recommendations will not ensure a successful outcome in every case, nor should they be construed as including all proper methods of care or excluding other acceptable methods of care aimed at the same results. The ultimate judgement must be made by the appropriate healthcare professional(s) responsible for clinical decisions regarding a particular clinical procedure or treatment plan. This judgement should only be arrived at following discussion of the options with the patient, covering the diagnostic and treatment choices available. It is advised, however, that significant departures from the national guideline or any local guidelines derived from it should be fully documented in the patient's case notes at the time the relevant decision is taken.

Contents

Guideline Document Control	3
Guideline Document Control – Appendix 1	4
1. Background	5
2. Scope	5
3. Indications for use of JAK inhibitors within the SPARN network	5
3.1 Tofacitinib.....	5
3.2 Baricitinib.....	6
3.3 Ruxolitinib.....	6
4. Mechanism of action	6
5. Tofacitinib	7
5.1 Contraindications.....	7
5.2 Screening prior to starting tofacitinib ^(23,24)	7
5.3 Dosing	8
5.4 Monitoring & recommendations ⁽⁴⁰⁾	8
6. Baricitinib	9
6.1 Contraindications.....	9
6.2 Screening prior to starting baricitinib ^(20,21,24)	9
6.3 Dosing: monogenic interferonopathies - eGFR >120mL/min/1.73m ² ⁽²⁰⁾	10
6.4 Dosing: monogenic interferonopathies - reduced eGFR of ≤120mL/min/1.73m ²	10
6.5 Dosing: JDM.....	10
6.6 Dosing: Baricitinib for use in JIA.....	10
6.7 Monitoring & recommendations based on monitoring bloods	11
6.8 BK virus screening & management	12
7. Generic information re. JAK inhibitors	13
7.1 Administration.....	13
7.2 Adverse effects.....	13
7.3 Additional considerations.....	14
8. Concomitant disease modifying or biologic medications	15
9. Peri-operative management	15
10. Pregnancy & contraception	16
11. Vaccinations	16
12. JAK inhibition withdrawal syndrome	16
13. References	17
Appendix 1: Summary of the evidence-base for the use of JAK inhibitors	21
Appendix 2: Baricitinib: Dosing: monogenic interferonopathies with eGFR ≤120mL/min/1.73m²	22
Appendix 3: Baricitinib dosing for use in JIA	22
Appendix 4: BK viraemia in patients with monogenic interferonopathies on baricitinib	23

Guideline Document Control

Process	Done	N/A	Date	Initials
Literature search and review of available evidence	Y	<input type="checkbox"/>		
Review national and international guidance <ul style="list-style-type: none"> - EMC: tofacitinib - EMC: baricitinib 	Y	<input type="checkbox"/>		
Review previous guidelines/ask other centres if appropriate <ul style="list-style-type: none"> - GOSH Baricitinib guideline 	Y	<input type="checkbox"/>		
Consult key stakeholders:				
Medical staff	Y	<input type="checkbox"/>		
Specialist Nurses	Y	<input type="checkbox"/>		
Physiotherapists	<input type="checkbox"/>	Y		
Pharmacy	Y	<input type="checkbox"/>		
Patients and Families	<input type="checkbox"/>	<input type="checkbox"/>		
Other	<input type="checkbox"/>	<input type="checkbox"/>		
Collate information and produce draft guideline	Y	<input type="checkbox"/>		
Ensure guideline contains review date (max 3 years hence)	Y	<input type="checkbox"/>		
Submit to SPARN steering group for review (see Appendix 1)	Y	<input type="checkbox"/>	24/05/2024	MD
Decision made by SPARN steering group	Y	<input type="checkbox"/>	07/06/2024	MD
Guideline re-drafted and submitted to SPARN steering group	<input type="checkbox"/>	Y		
Final guideline accepted	Y	<input type="checkbox"/>	07/06/2024	MD
Guideline posted on SPARN website & review date noted	Y	<input type="checkbox"/>	12/02/2025	JN

Guideline Document Control – Appendix 1

Section	Question	Yes	No	N/A	Date	Signature
Scope and Purpose	1) Has the author demonstrated a need for a clinical guideline adequately?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
	2) Are the overall objectives specifically described?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
	3) Are the clinical question(s) covered specifically described?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
	4) Are the patients to whom it is meant to apply specifically described?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
	5) Does the title accurately reflect the content and scope?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
Stakeholder Involvement	6) Is there a clearly defined authorship?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
	7) Did the guideline development group include individuals from all relevant professional groups?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
	8) Are the target users of the guideline clearly defined?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
Costs	9) Have the potential cost implications of applying the recommendations been considered?	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>		
Clarity and Presentation	10) Are the recommendations specific and unambiguous?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
	11) Are the key recommendations easily identifiable?	Y	<input type="checkbox"/>	<input type="checkbox"/>		
Review	12) Does the guideline contain a review date?	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>		

1. Background

Janus kinase (JAK) inhibitors are orally administered small molecule inhibitors of the Janus Kinase receptor family. The JAKs are involved in signal transducers and activators of transcription (STAT) phosphorylation and activation and affect intracellular signalling pathways⁽¹⁾. There is increasing evidence for their therapeutic benefit in monogenic autoinflammatory disorders of the interferon signalling pathway, with overexpression of type 1 interferons; 'type 1 interferonopathies'.

Their benefit has also been shown in several clinical trials in rheumatoid arthritis and psoriatic arthritis, and is approved for use for these conditions in adults^(2–5).

The first clinical trial of tofacitinib, using a withdrawal methodology, in polyarticular JIA has been published, showing efficacy of tofacitinib over placebo⁽⁶⁾ and a similar trial showing efficacy of baricitinib in JIA⁽⁷⁾. Tofacitinib has been approved for use in JIA by NICE, and the FDA, if anti-TNF is unsuitable or has inadequate disease control^(8,9). Clinical trials are underway investigating their benefit in JIA-associated uveitis⁽¹⁰⁾, and case reports reporting benefit of JAK inhibitors in systemic JIA (SJIA) and JIA-associated uveitis^(11–13). There is interest in their therapeutic potential in juvenile dermatomyositis (JDM)^(14–16), systemic lupus erythematosus and systemic sclerosis^(17,18) and clinical trials are awaited.

2. Scope

This guideline aims to provide guidance on the use of JAK inhibitors for rheumatological conditions for use within the SPARN network.

3. Indications for use of JAK inhibitors within the SPARN network

All indications should be assessed on a case-by-case basis.

3.1 Tofacitinib

- JIA
 - Tofacitinib is the preferred JAK inhibitor of choice in patients with JIA
 - It is licenced and approved for polyarticular JIA or psoriatic JIA in patients who have inadequate response to anti-TNF or in whom anti-TNF is intolerable
 - Tofacitinib can be prescribed as monotherapy or alongside methotrexate
- JDM
 - Tofacitinib can be considered in refractory JDM⁽¹⁹⁾; however whilst the BAR-JDM trial is open, we suggest aligning practice BAR-JDM trial and using baricitinib, with the dosing regime as per the BAR-JDM trial.

3.2 Baricitinib

- Type 1 interferonopathies (including Aicardi-Goutières syndrome)
 - Baricitinib is commissioned for use in interferonopathies in NHS England⁽²⁰⁾.
- JDM
 - Baricitinib can be considered in refractory JDM. Whilst the BAR-JDM trial is open, we suggest aligning practice for JDM patients with the trial and using baricitinib first line with the dosing schedule used in the BAR-JDM trial.
- JIA
 - There is some clinical trial evidence for the use of baricitinib in JIA; however our usual practice would be to use tofacitinib first line for these patients.

3.3 Ruxolitinib

- For GVHD (managed alongside the Bone Marrow Transplant/Immunology/Haematology teams and is out with the scope of this guideline).
- Type 1 interferonopathies: case reports have described efficacy with treatment with ruxolitinib. This is not our first-line JAK inhibitor for this indication. Ruxolitinib can be used for Graft versus host disease in paediatric patients. This is out with the scope of this guideline and we would recommend MDT discussion on a case by case basis with Bone Marrow Transplant/Immunology/Haematology teams.

4. Mechanism of action

Tofacitinib, a first-generation JAKi, is a competitive inhibitor of JAK 1 and JAK 3, with a smaller effect on JAK 2. Metabolism is predominantly hepatic, via the cytochrome P450 system. The half-life is around 3 hours.

Baricitinib, another first-generation JAKi, is a JAK 1 and JAK 2 inhibitor. It is primarily renally excreted. The half-life is around 12 hours⁽²¹⁾.

Ruxolitinib is a JAK 1 and JAK 2 inhibitor. It inhibits intracellular signalling of multiple proinflammatory cytokines, including IL-6, IL-12, IL-23 and IFN γ ⁽²²⁾. The half-life is around 3 hours.

5. Tofacitinib

5.1 Contraindications

- Hypersensitivity to a component
- Active tuberculosis, or serious infection
- Severe hepatic impairment
- Pregnancy and lactation
- Should not be started if patient on combination contraceptive pill due to potential thrombotic risk
- Treatment should not be initiated in patients with:
 - $\text{Hb} \leq 10.0\text{g/dL}$ **or**
 - absolute neutrophil count $\leq 1.2 \times 10^9/\text{L}$ **or**
 - absolute lymphocyte count $\leq 0.75 \times 10^9/\text{L}$ ⁽²³⁾

5.2 Screening prior to starting tofacitinib ^(23,24)

a. Infection & Vaccines

- Patients should be screened for tuberculosis before starting; JAK inhibitors should not be started in patients with active TB. In patients with untreated latent TB, anti-TB treatment should be considered prior to starting a JAK inhibitor.
- Review vaccination history and consider VZV vaccination prior to initiation of JAK inhibitor if not previously had VZV infection/IgG not detected and consider MMR vaccination if not had previously
- Document previous HSV infection

b. Renal & Liver function

- In patients with severe hepatic or renal impairment: specialist MDT discussion should weight up risks and benefits of initiating a JAK inhibitor
- Tofacitinib should be avoided in patients with severe hepatic impairment
- A reduced dose should be used in severe renal impairment; tofacitinib has been used in some adult patients on dialysis with a reduced dose given following dialysis ⁽²³⁾.

TOFACITINIB cont.

5.3 Dosing

Tofacitinib has been approved by NICE for the management of polyarticular and psoriatic JIA for children 2 years and above in whom an anti-tumour necrosis factor (anti-TNF) biologic is not suitable or does not lead to adequate disease control, as monotherapy or along with methotrexate ⁽⁹⁾.

Tofacitinib is included in the BNFC, for children 2-17 with weight $\geq 10\text{kg}$ ⁽²⁵⁾.

Weight	Dose
10 - <20kg	3.2mg twice daily (3.2ml of 1mg/ml oral solution twice daily)
20 - <40kg	4mg twice daily (4mls of 1mg/ml oral solution twice daily)
$\geq 40\text{kg}$	5mg twice daily

Patients <40kg need to be prescribed tofacitinib oral solution, for patients $\geq 40\text{kg}$ tablets (5mg) can be prescribed.

For children < 10kg, dosing used in Ruperto et al is suggested(6), as below:

Weight	Dose
5 - <7kg	2mg twice daily (2ml of 1mg/ml oral solution twice daily)
7 - <10kg	2.5mg (2.5ml of 1mg/ml oral solution twice daily) twice daily

5.4 Monitoring & recommendations⁽⁴⁰⁾

FBC, U&Es, LFTs, lipid profile at 6 weeks, at 12 weeks, and if normal, then 3 monthly bloods, along with CRP & ESR.

Blood count		Recommendation
Absolute lymphocyte count (x10⁹/L)	$\geq 0.75 \times 10^9/\text{L}$	Continue same dose
	$\geq 0.5 \times 10^9/\text{L} - \leq 0.75 \times 10^9/\text{L}$	If persistent reduce or interrupt dosing
	$\leq 0.5 \times 10^9/\text{L}$	If persistent a week later discontinue treatment
Absolute neutrophil count (x10⁹/L)	$\geq 1.0 \times 10^9/\text{L}$	Continue same dose
	$\geq 0.5 \times 10^9/\text{L} - \leq 1.0 \times 10^9/\text{L}$	If persistent reduce or interrupt dosing
	$\leq 0.5 \times 10^9/\text{L}$	If persistent a week later discontinue treatment
Haemoglobin (g/dL)	$\geq 9.0\text{g/dL}$ or $\leq 2\text{g/dL}$ decrease	Continue same dose
	$\leq 9.0\text{g/dL}$ or $\geq 2\text{g/dL}$ decrease	Interrupt dosing until values normalised

Skin: the long-term risk of skin cancer in patients treated with JAK inhibitors is currently unclear, although there may be a small increased risk. We recommend safe sun behaviour; with sun protection and avoidance of sunbathing and seeking advice for a new or changing area on the skin.

6. Baricitinib

6.1 Contraindications

- Hypersensitivity to a component
- Active tuberculosis, or serious infection
- Severe hepatic impairment
- Pregnancy and lactation
- Should not be started if patient on combination contraceptive pill due to potential thrombotic risk
- EMC: Baricitinib is not recommended in adult patients with creatinine clearance $<30\text{ml/min}$
- Treatment should not be initiated in patients with $\text{Hb} \leq 8.0\text{g/dL}$, absolute neutrophil count $\leq 1.0 \times 10^9/\text{L}$ or absolute lymphocyte count $\leq 0.5 \times 10^9/\text{L}$

6.2 Screening prior to starting baricitinib (20,21,24)

a. Infection & Vaccines

- Patients should be screened for tuberculosis before starting; JAK inhibitors should not be started in patients with active TB. In patients with untreated latent TB, anti-TB treatment should be considered prior to starting a JAK inhibitor.
- Review vaccination history and consider VZV vaccination prior to initiation of JAK inhibitor if not previously had VZV infection/IgG not detected and consider MMR vaccination if not had previously
- Document previous HSV infection

b. Renal & Liver function

- i. In patients with severe hepatic or renal impairment: specialist MDT discussion should weight up risks and benefits of initiating a JAK inhibitor
- ii. Baricitinib is not recommended in severe renal failure (adult guidance suggests creatinine clearance $<10\text{ml/min}$) (EMC)
- iii. Check renal function and calculate eGFR before starting baricitinib as per the calculation below. If $\text{eGFR} \leq 120\text{ml/min}/1.73\text{m}^2$ please use dosing schedule as in Appendix 2.

$$\text{Haycock Schwartz formula}$$
$$\text{eGFR} = \frac{36 \times \text{Height(cm)}}{\text{Creatinine } (\mu\text{mol/L})}$$

BARICITINIB cont.

6.3 Dosing: monogenic interferonopathies - eGFR $>120\text{mL/min/1.73m}^2$ ⁽²⁰⁾

Baricitinib is commissioned for use in interferonopathies in NHS England ⁽²⁰⁾.

Initial dosing: eGFR $>120\text{mL/min/1.73m}^2$				
Weight	Morning	Afternoon	Evening	Total daily dose
<20kg	2mg	2mg	2mg	6mg in 3 divided doses
20-40kg	4mg	-	2mg	6mg in 2 divided doses
>40kg	4mg	-	4mg	8mg in 2 divided doses

Dose escalation if baseline bloods are normal				
Weight	Morning	Afternoon	Evening	Total daily dose
<20kg	2mg	4mg	2mg	8mg in 3 divided doses
20-40kg	4mg	-	4mg	8mg in 2 divided doses
>40kg	6mg	-	4mg	10mg in 2 divided doses (option to maximise evening dose to 6mg if tolerated after discussion with tertiary team to a total daily dose of 12mg)

6.4 Dosing: monogenic interferonopathies - reduced eGFR of $\leq 120\text{mL/min/1.73m}^2$

See Appendix 2.

6.5 Dosing: JDM

Baricitinib dosing for JDM is as per the BAR-JDM protocol. Initial dosing is shown in the table below. Dose increases can be considered at 3 or 6 months as per section 6.3 above.

Age	Dosing
<6 years	2mg once a day
≥ 6 years	4mg once a day

6.6 Dosing: Baricitinib for use in JIA

NOTE: Tofacitinib is first line for this indication.

See Appendix 3.

BARICITINIB cont.**6.7 Monitoring & recommendations based on monitoring bloods**

- FBC, U&Es, LFTs (including bilirubin), CRP, ESR fortnightly for the first month, then monthly for 2 months. If normal can do bloods 12 weekly (as per table below). With dose escalation for more frequent blood monitoring
- Check lipid parameters (triglycerides and cholesterol levels) at 6-12 weeks
- If patient is on high dose baricitinib as per section 5.3 on page 7: BK and JC virus quantitative PCR in plasma and BK and JC virus quantitative PCR in urine every 3 months

Table of monitoring requirements:

Time point (weeks)	Investigations
Week 2	FBC, U&Es, LFTs (incl bilirubin), CRP, ESR
Week 4	FBC, U&Es, LFTs (incl bilirubin), CRP, ESR
Week 8	FBC, U&Es, LFTs (incl bilirubin), CRP, ESR, lipid profile
Week 12	FBC, U&Es, LFTs (incl bilirubin), CRP, ESR
3 monthly	FBC, U&Es, LFTs (incl bilirubin), CRP, ESR, BK & JC virus in serum & urine

Consider temporarily stopping or adjusting baricitinib if any of the following:

- Hb <8g/dl
- WCC <2.0x10⁹/L or neutrophils < 1.0 x10⁹/L
- Lymphocytes <0.5 x10⁹/L
- Platelets <75 x10⁹/L
- eGFR <40 mL/min/1.73m²
- ALT or AST >5 x upper limit of normal or ALT or AST >3 x upper limit of normal and total bilirubin >2 x upper limit of normal

SKIN: the long-term risk of skin cancer in patients treated with JAK inhibitors is currently unclear, although there may be a small increased risk. We recommend safe sun behaviour; with sun protection and avoidance of sunbathing and seeking advice for a new or changing area on the skin.

6.8 BK virus screening & management

Infectious complications of baricitinib in monogenic interferonopathies includes BK viraemia leading to acute renal injury. This is thought to be unique to patients with type 1 interferonopathies treated with baricitinib compared to those with arthritis. It may however not be solely caused by baricitinib, with the underlying disease or concomitant medications possibly contributing ⁽²⁰⁾.

If patients are on high dose baricitinib (as per the dose escalation section 5.3; they should have BK virus screening in urine and plasma 3 monthly along with their monitoring bloods.

- If the serum logviral load is <3 this should be noted but no further action is required
- If the serum logviral load ≥ 3 the blood viral load and urinalysis should be monitored 4 weekly. Renal function should also be monitored. A baseline renal ultrasound should be carried out to identify if there is any hydronephrosis, as BK virus can be associated with obstructive nephropathy or nephritis. If there is concern regarding hydronephrosis, deteriorating renal function or evidence of nephritis, consider reducing or stopping treatment.

Management of BK viraemia:

Serum Logviral load	Recommendation
Logviral load ≥ 3	Consider dose reduction
Logviral load >3 plus signs or symptoms	Reduce dose or stop
Logviral load >4	Reduce dose or stop

7. Generic information re. JAK inhibitors

7.1 Administration

- Taken orally with or without food
- Baricitinib tablets are not licenced to be chewed but can be if necessary. They can be dispersed in 10mL of water for administration and taken immediately. They can also be dispersed in milk or tea.

7.2 Adverse effects

System Organ Class	Very common	Common	Uncommon	Unknown
Infection	Upper respiratory tract infections	Herpes zoster Herpes simplex Gastroenteritis Urinary tract infections Pneumonia Folliculitis Gastroenteritis	Risk of TB and pneumocystis jiroveci similar to other biologics as shown in adult data; patients with latent TB should be treated with anti-TB treatment prior to initiation of JAK inhibition	BK viraemia & BK virus nephropathy: thought to be unique to baricitinib in interferonopathies; possibly monogenic interferonopathies (please see section 6.8).
Blood & lymphatic system disorders		Thrombocytosis > 600 x 10 ⁹ cells/L	Neutropenia < 1 x 10 ⁹ cells/L	Anaemia
Immune system disorders			Swelling of the face, Urticaria	
Metabolism & nutrition disorders	Hypercholesterolaemia Similar effect on lipid profile to tocilizumab (may be secondary to blocking IL-6) ⁽²²⁾		Hypertriglyceridaemia Weight gain	
Nervous system disorders		Headache		
Vascular disorders			Deep Vein Thrombosis	

SPARN

Use of Janus kinase inhibitors (JAKi): Tofacitinib, Baricitinib, Ruxolitinib

System Organ Class	Very common	Common	Uncommon	Unknown
Respiratory, thoracic, mediastinal disorders			Pulmonary embolism	
Gastrointestinal disorders		Nausea Abdominal pain (increased combination JAK inhibitor plus methotrexate)(21)	Diverticulitis	
Hepatobiliary disorders		ALT increased $\geq 3 \times$ ULN (especially if on concomitant hepatotoxic medications)	AST increased $\geq 3 \times$ ULN (especially if on concomitant hepatotoxic medications)	
Renal				Impaired renal function
Skin and subcutaneous tissue disorders		Rash Acne		
Investigations		Creatine phosphokinase increased $> 5 \times$ ULN (CK rise to $>5 \times$ ULN were transient and medication continued); no reports of rhabdomyolysis(21)	Weight increased	

7.3 Additional considerations

- BK & JC viruses: amongst rheumatological indications for JAK inhibitors, BK viraemia and nephropathy is thought to be unique to baricitinib in interferonopathies; possibly monogenic interferonopathies. There is no proven treatment for BK nephropathy; management involves early detection and managing viral load by reducing dose of immunosuppressive medication, as per section 5.6⁽²⁶⁾. Additional information re BK viraemia in this cohort of patients is found in Appendix 4.

SPARN

Use of Janus kinase inhibitors (JAKi): Tofacitinib, Baricitinib, Ruxolinitib

- Intercurrent infection: JAK inhibition should be interrupted if a patient develops a serious infection whilst febrile or on antibiotics
- Herpes zoster: interrupt JAK inhibition if patient develops herpes zoster infection and follow the SPARN VZV guideline
- Growth: the long-term impact of JAK inhibitors on growth in childhood is unknown⁽²⁷⁾
- Venous thrombo-embolism (VTE): in adults, there has been concern about increased risk of venous thromboembolism and interference of lipid metabolism, increasing cholesterol levels and increased cardiovascular events. A dose dependent increased risk in VTE was identified in patients >50 years of age with at least 1 additional cardiovascular risk factor. Retinal venous thrombosis has also been reported. 1 patient treated with baricitinib developed a pulmonary embolism in the JUVE-BASIS trial, however the patient had also had additional risk factors, including thrombocytosis, being overweight, recent immobilisation, high disease activity, pneumonia⁽⁷⁾. There is no evidence to suggest this risk is applicable to paediatric patients or adult patients without co-morbidities⁽²⁷⁾
- GI perforation: Adult studies have shown potential increased gastrointestinal perforation.
- Malignancy: adult studies have also shown a higher incidence of malignancy. In adult practice those with a background of malignancy, smokers or > 65 year old, JAK inhibitors should only be used if no alternatives⁽²³⁾.

8. Concomitant disease modifying or biologic medications

- Tofacitinib can be given as monotherapy or along with methotrexate
- In most cases avoid combination with other biologics due to risk of increased immunosuppression and increased infection risk
- Caution with leflunomide and JAK inhibitors as this may lead to increased baricitinib exposure⁽²¹⁾
- Some adult RA studies showed increased infections in tofacitinib in combination with methotrexate group over tofacitinib monotherapy⁽²³⁾, although not consistently in all studies⁽³⁾

9. Peri-operative management

- There is no clear guidance for peri-operative use of JAK inhibitors currently
- Consideration re balance risk of infection and disease flare

- JAK inhibitors have a short half-life
- Generally we would recommend continuing JAK inhibition throughout the operative period and recovery, interrupting if develops a significant post-operative infection
- Consider stopping if operation itself carries a high risk of infection
- If stopping, the German Society of Rheumatology suggest stopping 3-4 days prior to surgery and re-starting 3-5 days following surgery⁽²⁸⁾; the adult QUEH guidelines suggest stopping JAK inhibitor (tofacitinib or baricitinib) 3 days prior to surgery for a low risk procedure and 2 weeks prior to surgery for a moderate or high risk procedure⁽²⁹⁾
- One retrospective orthopaedic RA adult study has suggested JAKi are safe in the peri-operative period and not associated with increased infection risk⁽³⁰⁾

10. Pregnancy & contraception

- JAK inhibitors are contraindicated during pregnancy and women of child-bearing age have to use effective contraception during and for at least 1 week after treatment with baricitinib⁽²¹⁾, for tofacitinib this is for at least 4 weeks
- Tofacitinib does not affect the efficacy of oral contraceptives, however due to increased thrombotic risk, we suggest the oral contraceptive pill should not be prescribed alongside JAK inhibitors.

11. Vaccinations

- Avoid live vaccinations whilst on JAK inhibitors

12. JAK inhibition withdrawal syndrome

- In some patients with monogenic interferonopathies, JAK inhibition withdrawal syndrome has been reported which describes a severe relapse of disease symptoms. It may depend on the underlying condition, but when JAK inhibition is interrupted, they may be a need for careful tapering of the drug⁽²⁴⁾. This has been more commonly reported in haematology patients with myelofibrosis.

13. References

- 1.Clark JD, Flanagan ME, Telliez JB. Discovery and development of Janus kinase(JAK) inhibitors for inflammatory diseases. *Journal of medicinal chemistry*. 2014;57(12):5023–38.
- 2.Strand V, de Vlam K, Covarrubias-Cobos JA, Mease PJ, Gladman DD, Chen L, et al. Effect of tofacitinib on patient-reported outcomes in patients with active psoriatic arthritis and an inadequate response to tumour necrosis factor inhibitors in the phase III, randomised controlled trial: OPAL Beyond. *Rheumatic & musculoskeletal diseases open*. 2019;5(1):e000808–e000808.
- 3.Fleischmann R Prof, Mysler E MD, Hall S MD, Kivitz AJ MD, Moots RJ Prof, Luo Z PhD, et al. Efficacy and safety of tofacitinib monotherapy, tofacitinib with methotrexate, and adalimumab with methotrexate in patients with rheumatoid arthritis (ORAL Strategy): a phase 3b/4, double-blind, head-to-head, randomised controlled trial. *The Lancet (British edition)*. 2017;390(10093):457–68.
- 4.Mori S, Urata Y, Yoshitama T, Ueki Y. Tofacitinib versus tocilizumab in the treatment of biological-naïve or previous biological-failure patients with methotrexate-refractory active rheumatoid arthritis. *Rheumatic & musculoskeletal diseases open*. 2021;7(2):e001601.
- 5.Mease P, Hall S, FitzGerald O, van der Heijde D, Merola JF, Avila-Zapata F, et al. Tofacitinib or Adalimumab versus Placebo for Psoriatic Arthritis. *The New England journal of medicine*. 2017;377(16):1537–50.
- 6.Ruperto N, Brunner HI, Synoverska O, Ting TV, Mendoza CA, Spindler A, et al. Tofacitinib in juvenile idiopathic arthritis: a double-blind, placebo-controlled, withdrawal phase 3 randomised trial. *The Lancet (British edition)*. 2021;398(10315):1984–96.
- 7.Ramanan AV, Quartier P, Okamoto N, Foeldvari I, Spindler A, Fingerhutová Š, et al. Baricitinib in juvenile idiopathic arthritis: an international, phase 3, randomised, double-blind, placebo-controlled, withdrawal, efficacy, and safety trial. *The Lancet (British edition)*. 2023;402(10401):555–70.
- 8.Owens B. Tofacitinib approved for arthritis treatment in children. *The Lancet Rheumatology*. 2020 Dec 1;2(12):e741.
- 9.<https://www.nice.org.uk/guidance/ta735>.
- 10.Ramanan AV, Guly CM, Keller SY, Schlichting DE, de Bono S, Liao R, et al. Clinical effectiveness and safety of baricitinib for the treatment of juvenile idiopathic arthritis-associated uveitis or chronic anterior antinuclear antibody-positive uveitis: study protocol for an open-label, adalimumab active-controlled phase 3 clinical trial (JUVE-BRIGHT). *Current controlled trials in cardiovascular medicine*. 2021;22(1):689–689.
- 11.Kostik MM, Raupov RK, Suspitsin EN, Isupova EA, Gaidar EV, Gabrusskaya TV, et al. The Safety and Efficacy of Tofacitinib in 24 Cases of Pediatric Rheumatic

Diseases: Single Centre Experience. *Frontiers in pediatrics*. 2022;10:820586–820586.

12.Gillard L, Pouchot J, Cohen-Aubart F, Koné-Paut I, Mouterde G, Michaud M, et al. JAK inhibitors in difficult-to-treat adult-onset Still's disease and systemic-onset juvenile idiopathic arthritis. *Rheumatology (Oxford, England)*. 2023;62(4):1594–604.

13.Miserocchi E, Giuffrè C, Cornalba M, Pontikaki I, Cimaz R. JAK inhibitors in refractory juvenile idiopathic arthritis-associated uveitis. *Clin Rheumatol*. 2020;39(3):847–51.

14.Zhang J, Sun L, Shi X, Li S, Liu C, Li X, et al. Janus kinase inhibitor, tofacitinib, in refractory juvenile dermatomyositis: a retrospective multi-central study in China. *Arthritis Research & Therapy*. 2023 Oct 18;25(1):204.

15.Yuchuan Ding, Baozhen Huang, Yuan Wang, Jun Hou, Ying Chi, Zhixuan Zhou, et al. Janus kinase inhibitor significantly improved rash and muscle strength in juvenile dermatomyositis. *Ann Rheum Dis*. 2021 Apr 1;80(4):543.

16.Hanna Kim, Samantha Dill, Michelle O'Brien, Laura Vian, Xiaobai Li, Manuk Manukyan, et al. Janus kinase (JAK) inhibition with baricitinib in refractory juvenile dermatomyositis. *Ann Rheum Dis*. 2021 Mar 1;80(3):406.

17.Chuprin J, McCormack L, Richmond JM, Rashighi M. Evaluating the use of JAK inhibitors in inflammatory connective tissue diseases in pediatric patients: an update. *Expert review of clinical immunology*. 2022;18(3):263–72.

18.LI Wilkinson MG, Deakin CT, Papadopoulou C, Eleftheriou D, Wedderburn LR. JAK inhibitors: a potential treatment for JDM in the context of the role of interferon-driven pathology. *Pediatric rheumatology online journal*. 2021;19(1):146–146.

19.Yu Z, Wang L, Quan M, Zhang T, Song H. Successful management with Janus kinase inhibitor tofacitinib in refractory juvenile dermatomyositis: a pilot study and literature review. *Rheumatology*. 2021 Apr 1;60(4):1700–7.

20.<https://www.england.nhs.uk/wp-content/uploads/2021/07/1930-Baricitinib-policy-Final.pdf>.

21.<https://www.medicines.org.uk/emc/product/2434/smpc#gref>.

22.Banerjee S, Biehl A, Gadina M, Hasni S, Schwartz DM. JAK–STAT Signaling as a Target for Inflammatory and Autoimmune Diseases: Current and Future Prospects. *Drugs*. 2017;77(5):521–46.

23.<https://www.medicines.org.uk/emc/product/2500/smpc#gref>.

24.Hadjadj J, Frémond ML, Neven B. Emerging Place of JAK Inhibitors in the Treatment of Inborn Errors of Immunity. *Frontiers in immunology*. 2021;12:717388–717388.

25.<https://bnfc.nice.org.uk/drugs/tofacitinib/>.

- 26.Cetin Gedik K, Lamot L, Romano M, Demirkaya E, Piskin D, Torreggiani S, et al. The 2021 European Alliance of Associations for Rheumatology/American College of Rheumatology Points to Consider for Diagnosis and Management of Autoinflammatory Type I Interferonopathies: CANDLE/PRAAS, SAVI, and AGS. *Arthritis & rheumatology* (Hoboken, NJ). 2022;74(5):735–51.
- 27.Du Y, Liu M, Nigrovic PA, Dedeoglu F, Lee PY. Biologics and JAK inhibitors for the treatment of monogenic systemic autoinflammatory diseases in children. *Journal of allergy and clinical immunology*. 2023;151(3):607–18.
- 28.Albrecht K, Poddubnyy D, Leipe J, Sewerin P, Iking-Konert C, Scholz R, et al. Perioperative management of patients with inflammatory rheumatic diseases. *Zeitschrift für Rheumatologie*. 2023 Jan 1;82(1):1–11.
- 29.id-918-dmard-update.pdf (scot.nhs.uk).
- 30.Nishida K, Harada R, Nasu Y, Naniwa S, Nakahara R, Hotta Y, et al. Influence of Janus kinase inhibitors on early postoperative complications in patients with rheumatoid arthritis undergoing orthopaedic surgeries. *Modern Rheumatology*. 2024 May 1;34(3):466–73.
- 31.Marcuzzi A, Rimondi E, Melloni E, Gonelli A, Grasso AG, Barbi E, et al. New Applications of JAK/STAT Inhibitors in Pediatrics: Current Use of Ruxolitinib. *Pharmaceuticals* (Basel, Switzerland). 2022;15(3):374.
- 32.Kerrigan SA, McInnes IB. JAK Inhibitors in Rheumatology: Implications for Paediatric Syndromes? *Curr Rheumatol Rep*. 2018;20(12):83–83.
- 33.Hoffman HM, Broderick L. JAK inhibitors in autoinflammation. *The Journal of clinical investigation*. 2018;128(7):2760–2.
- 34.Meritet JF, Helman G, Armangue T, Keller SR, Vanderver A, Frank DB, et al. Janus Kinase Inhibition in the Aicardi–Goutières Syndrome. *The New England journal of medicine*. 2020;383(10):986–9.
- 35.Vanderver A, Adang L, Gavazzi F, McDonald K, Helman G, Frank DB, et al. Janus Kinase Inhibition in the Aicardi–Goutières Syndrome. *The New England journal of medicine*. 2020;383(10):986–9.
- 36.Daniella Muallem Schwartz, Sarah A Blackstone, Natalia Sampaio-Moura, Sofia Rosenzweig, Aarohan M Burma, Deborah Stone, et al. Type I interferon signature predicts response to JAK inhibition in haploinsufficiency of A20. *Ann Rheum Dis*. 2020 Mar 1;79(3):429.
- 37.Mulhern CM, Hong Y, Omoyinmi E, Jacques TS, D’Arco F, Hemingway C, et al. Janus kinase 1/2 inhibition for the treatment of autoinflammation associated with heterozygous TNFAIP3 mutation. *Journal of Allergy and Clinical Immunology*. 2019 Sep 1;144(3):863-866.e5.

38. Sanchez G, Reinhardt A, Ramsey S, Wittkowski H, Hashkes P, Berkun Y, et al. JAK1/2 inhibition with baricitinib in the treatment of autoinflammatory interferonopathies. 2018;
39. Kim H, Brooks KM, Tang CC, Wakim P, Blake M, Brooks SR, et al. Pharmacokinetics, Pharmacodynamics, and Proposed Dosing of the Oral JAK1 and JAK2 Inhibitor Baricitinib in Pediatric and Young Adult CANDLE and SAVI Patients. *Clinical Pharmacology & Therapeutics*. 2018 Aug 1;104(2):364–73.
40. Deyà-Martínez A, Rivière JG, Roxo-Junior P, Ramakers J, Bloomfield M, Guisado Hernandez P, et al. Impact of JAK Inhibitors in Pediatric Patients with STAT1 Gain of Function (GOF) Mutations—10 Children and Review of the Literature. *J Clin Immunol*. 2022;42(5):1071–82.
41. Uygun V, Karasu G, Daloğlu H, Öztürkmen S, Kılıç SÇ, Yalçın K, et al. Ruxolitinib salvage therapy is effective for steroid-refractory graft-versus-host disease in children: A single-center experience. *Pediatric Blood & Cancer*. 2020 Apr 1;67(4):e28190.
42. Vincenti F, Tedesco Silva H, Busque S, O’Connell P, Friedewald J, Cibrik D, et al. Randomized Phase 2b Trial of Tofacitinib (CP-690,550) in De Novo Kidney Transplant Patients: Efficacy, Renal Function and Safety at 1 Year. *American Journal of Transplantation*. 2012 Sep 1;12(9):2446–56.

Appendix 1: Summary of the evidence-base for the use of JAK inhibitors

Janus kinase (JAK) inhibitors are orally administered small molecule inhibitors of the Janus Kinase receptor family. The JAKs are involved in signal transducers and activators of transcription (STAT) phosphorylation and activation and affect intracellular signalling pathways⁽¹⁾.

The tyrosine kinase (TYK) family of protein kinases is comprised of the four known JAKs; JAK 1, 2, 3 and TYK2. JAK inhibitors work by competitive inhibition of ATP binding of the JH1 kinase domain. JAK-STAT signalling is involved in several cytokine pathways; cytokines bind to their receptors, which induces JAK activation and, consequently, STAT phosphorylation. Activated STATs form homo or heterodimers, which translocate to the nucleus and regulate gene transcription of target genes. Distinct receptors pair differing JAK subtypes, receptor subunits have variable specificity for specific JAK subtypes^(27,31,32).

There is increasing evidence for their therapeutic benefit in monogenic autoinflammatory disorders of the interferon signalling pathway, with overexpression of type 1 interferons; 'type 1 interferonopathies'. These include proteasome-associated inflammatory syndromes (PRAAS), STING-associated vasculopathy of infancy (SAVI) and Aicardi-Goutières syndrome (AGS)^(26,33–35), as well as other autoinflammatory diseases, such as A20 haploinsufficiency^(36,37).

There is no clinical trial data for the use of JAK inhibitors in monogenic interferonopathies. A series of 18 patients with autoinflammatory conditions, with CANDLE, SAVI and other interferonopathies showed some improvement in the majority of patients; with improved symptoms and reduced corticosteroid use⁽³⁸⁾. A further open-label study treated 35 patients with Aicardi-Goutières syndrome with baricitinib, reporting improvement in symptoms, including skin involvement, and neurological development. 2 patients died during the study; including 1 from an opportunistic infection (they had also been on long term corticosteroids) and another with AGS-related pulmonary hypertension with thrombotic microangiopathy⁽³⁵⁾. The dosing schedule below is based on pharmacokinetic and pharmacodynamic data studied on patients treated with baricitinib with monogenic interferonopathies⁽³⁹⁾.

Their benefit has also been shown in several clinical trials in rheumatoid arthritis and psoriatic arthritis, and is approved for use for these conditions in adults^(2–5). A randomised control trial in adult RA showed non-inferiority of tofacitinib plus methotrexate compared with methotrexate plus adalimumab. Tofacitinib monotherapy was not non-inferior to either combination. There were no unexpected safety signals⁽³⁾.

The first clinical trial of tofacitinib, using a withdrawal methodology, in polyarticular JIA has been published, showing efficacy of tofacitinib over placebo. The first clinical trial of JAKi in JIA compared tofacitinib to placebo in a withdrawal design and showed reduced flare rate in the tofacitinib group compared to the placebo group⁽⁶⁾. 65% of patients were on concomitant methotrexate in this study.

(6) and a similar trial showing efficacy of baricitinib in JIA⁽⁷⁾. Tofacitinib has been approved for use in JIA by NICE, and the FDA, if anti-TNF is unsuitable or has

SPARN

Use of Janus kinase inhibitors (JAKi): Tofacitinib, Baricitinib, Ruxolitinib

inadequate disease control^(8,9). One double-blinded, placebo-controlled clinical trial (JUVE-BASIS) has shown efficacy of baricitinib in children from 2 up to 18 years with polyarticular JIA, extended oligoarticular JIA, enthesitis-related arthritis or juvenile psoriatic arthritis⁽⁷⁾. Findings showed a 74% JIA-ACR30 response and time to flare was significantly shorter with placebo compared to baricitinib. Of note, 1 patient on baricitinib developed a pulmonary embolism, thought to be related to the study drug. (Note- this patient had additional risk factors including thrombocytosis, being overweight, recent immobilisation, high disease activity, pneumonia)⁽⁷⁾. Clinical trials are underway investigating their benefit in JIA-associated uveitis⁽¹⁰⁾. Case reports have reported benefit of JAK inhibitors in children with refractory JIA, in some patients with systemic JIA (SJIA) and JIA-associated uveitis^(11–13). There is interest in their therapeutic potential in juvenile dermatomyositis (JDM); retrospective case series have shown benefit of JAK inhibition in rash and muscle strength in JDM patients^(14–16), and clinical trials are awaited. There is also interest in their potential in systemic lupus erythematosus and systemic sclerosis^(17,18). There is also increasing evidence for their use in inborn errors of immunodeficiency and immune dysregulation syndromes⁽⁴⁰⁾. Ruxolitinib has been used in graft-versus-host-disease (GVHD) in paediatrics and for sclerodermatous GVHD^(31,41).

Appendix 2: Baricitinib: Dosing: monogenic interferonopathies with eGFR $\leq 120\text{mL/min/1.73m}^2$

Initial dosing: eGFR $\leq 120\text{mL/min/1.73m}^2$				
Weight	Morning	Afternoon	Evening	Total daily dose
<20kg	2mg		2mg	4mg in 2 divided doses
20-40kg	2mg	-	2mg	4mg in 2 divided doses
>40kg	2mg	-	2mg	4mg in 2 divided doses
Dose escalation				
Weight	Morning	Afternoon	Evening	Total daily dose
<20kg	2mg	2mg	2mg	6mg in 3 divided doses
20-40kg	4mg	-	2mg	6mg in 2 divided doses
>40kg	4mg	-	2mg	6mg in 2 divided doses

Appendix 3: Baricitinib dosing for use in JIA

If Baricitinib is used in the management of JIA, a lower dose is recommended as per the table below, which is the dosing used from the JUVE-BASIS, in children from 2 up to 18 years with polyarticular JIA, extended oligoarticular JIA, enthesitis-related arthritis or juvenile psoriatic arthritis⁽⁷⁾.

Age	Dosing
2-8 years	2mg once a day
9-17 years	4mg once a day

Appendix 4: BK viraemia in patients with monogenic interferonopathies on baricitinib

BK viraemia, azotemia and acute kidney injury was reported in 1 patient, who was also on corticosteroids, with CANDLE in study of 18 patients treated with baricitinib. It resulted in cessation of baricitinib, after just over 2 years of treatment. They sadly died 4 months after from complications of their disease. 8 additional patients developed intermittent BK viraemia during baricitinib treatment, with stable low copy number and stable renal function⁽³⁸⁾. This has been reported in renal transplant patients treated with high dose tofacitinib and mycophenolate mofetil⁽⁴²⁾. The 2021 EULAR/ACR guidance for management of autoinflammatory type 1 interferonopathies recommends monitoring for BK viral loads in blood and urine with patients with PRAAS, SAVI and AGS who are on JAK inhibitors⁽²⁶⁾.